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SBE P/N 50067

SBE25 Cage Li-Cor 193SA Mount Kit

Kit Contents
SBE P/N Manufacturer P/N Primary SBE Application QTY
23311 SBE 25 Li-Cor Mount Main Sensor Mount block (3 pieces) 1
30158 Mach screw 8-32 x 5/8 PH SS Tighten Li-Cor Mount to Li-Cor Sensor 2
30163 Mach screw 8-32x 1 PH SS Assembly screws for Li-Cor mount 2
30182 Mach screw 10-24 x 1-1/4 PH SS Attach 23311 to cage 1
30249 Washer, #10 flat For Hardware 30182 2
30254 Washer, ¥4 split ring For Hardware 30423 1
30361 Nut, 10-24 nylon stop For Hardware 30182 1
30423 Bolt, %20 x 1-1/2 Socket Attach 23311 to cage, goesinto SBE 25 mount block 1
30570 Washer, V4" flat For Hardware 30423 1
67005 SBE Assembly Drawing SBE 25 Li-Cor Mount Kit Assembly Drawing 1

Procedure for Kit Assembly

Drawing number 67005

A. Assembly of the mount block
1. Set sensor into place between the 2 parts of 23311 and secure to mount plate with 8-32 hardware
(30158).
2. Secure mount plate to cage by removing 30423 screw from cage, and re-installing it with the
washers (30254, 30570) as shown. Install 30182 Hardware with 2 washers and 30361 nut.

REFER TO ASSEMBLY DRAWING 67005 FOR INSTALLATION GUIDELINES.
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SBE Drawings. . PROCEDURE NUMBER: 67005.1
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